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Parts Breakdown List for Bed Assembly




a)

Parts List for the CE type of HYBS-56M Band saw



Index Part

No. No. Description Size Qty.
T TS-0051031..ccccvveeeeeiiniieeeeeenn, Hex Cap Bolt........ccccvvveeereeeeeieeeeee, B5/16"X3/4" ... 4
2 TS-0561011....ccccciveiiieecieeeeen, HEX NUL o R 1
T TS-0680021.......ccvveviiiieeeiiiaennn Flat Washer.........cccooviiiiiicee LA i, 1
4N ....... HVBS56M-4N.......ccccvvvveeeeeeiens Close Stand Assembly (since S/N:03037383) ....ccceveeeiiivrivennnnnn. 1
4-4....... HVBS56M-04-4 ........cccoevvvenneen. Side Plate(RIGNL) ...cocvveiiiieecieecee s crtiee e 1
4-5....... HVBS56M-04-5 .......cccovveveveenen. Side Plate(Eft) ....veeeieieeeee e v 1
4-6....... HVBS56M-04-6 ............ccceunneee. Side Plate(front) .....oooceeiieec s e 1
4-7....... HVBS56M-04-7 .....ccoovvvieieennnen. SWIVEI BASE ...ttt ries critiee et 1
4-8....... HVBS56M-04-8 ..........cccoovunneee. YN | (T g 1] 1 o = = RSP 1
4-9....... HVBS56M-04-9 ..........ccoovvnnneee Side Plate(Back w/ Rubber Washer) ..... ...cccoovvveveiiiiiciiiieee, 1
............ HVBS56M-JLL........................... JET Logo Lable for Close Stand (not shown).........cccccc.ceeennnn 1
Boeeenne HVBS462-006.............cccvvveennnne. Cotter Pin .o L/8"XL" e 4
T HVBS56M-07......ccccveviveiieennen, N L= R 1
8. TS-0680031.......cceveviviieeeiiiienn, Flat Washer .........cccoovviiiiiie e, BI16" oo 30
[ IR HVBS56M-09.......cccevivrerieennnen. WHEEI ...ttt ee et e e 2
11........ TS-0051051.....cccciveiiieeeieeeeen, Hex Cap BOlt.......ccocveveviieeieecee e, 5/167X1" .vveieeceeeeen 4
11-1..... HVBS56M-11-1 .......cccvvvenrenneen. SCIEW ..evieeiie ettt 5/16" X 1"L weevvvrereeenns 14
11-2..... TS-0051051.....cccccvvevireireennnnnn Hex Cap BOlt ......cccoevvvveieeiie e B5/167X1" .oeveiieieeeen 6
12........ TS-0561021.....cccciveiiieecieeeeen, HEX NUL .. B5I16" .eviiiieiee e 27
13........ HVBS56M-013E2............cccueeeee Adjustable Foot for Close Stand ............ cocceeeviiiciieeeeee e, 2
14........ HVBS462-014.......cccceevvivieeenee. Floor Stand Handle ..o e 1
15........ HVBS462-015......cccccceeeeeviinee AdIUSEING RO ...t e 1
16........ HVBS462-016E ..........ccccvvvnnnnns Electric Cord (before S/N:02116167)...... HO5-VVFX3C............... 1
............ HVBS462-016E2....................... Electric Cord (after SIN:03037383).........VCTFX5C .......ccc......... 1
17........ HVBS462-017......covvvveeeeeiinnnnee Y70 111 To T o Lo RS 1
19........ HVBS462-019.......cccvvvveeeeiiinnns S (0 1o] Q] (o ISP 1
20........ TS-0270021.....cvvveieiiieeeeiiieennn Socket Set SCrew ......c.eevevvvveeeeviiieeeenne, 5/16"X5/16" ........c.cn.... 4
21........ HVBS462-021........cccvvveeeeeiinnns StOCK STOP RO ..o e 1
23........ TS-0680031.......ccvvvviriieeniiieennn Flat Washer.........cccooovviiiiiie, BI16" ooiiiiiiiiiee e 2
25........ TS-0051031...cccvveeeeeiiiiiieeeeeenn, Hex Cap Bolt........ccccvvveeereeeee e, B5/16"X3/4" ..o 1
26........ HVBS56M-026E ...........ccccennee. PIUM KNOD ..o e 1
27........ HVBS462-027......cccccevviveieeenen, Wheel HandIe...........coooiiiiiiiiiie e 1
28........ HVBS462-028...........coccvveeenen. Hand Wheel.........coooviiiii e e 1
30........ HVBS462-030.......ccccevvvveeriieenne S o S S0 I 1
31........ TS-0051041...cccevvveeiiiiiieeeeeeenn, Hex Cap Bolt ..., BI16"XL" v 2
32........ HVBS462-032......ccccceeviveeeeen. =T o IS o = PSP 1
33........ HVBS462-033......ccceeviveeieieene RV 41510 N L1 SR 1
34....... HVBS462-034.......c.c.cceevivieeenen Moveable Vise Plate..........ccooiiiiiiiiiiiees e 1
35........ TS-0680041.......cccevveviiiieeiiiinnn, Flat Washer ........ccoocovviiiiie, 3/8"X1” o 4
36........ TS-0090061....cccvvveeeiiinriinreeannn, Hex Cap BOlt...cocooviiieeeeee e, 3/8"x1-1/4"........ccc 1
37 HVBS462-037E ......c.cevvvveeeeienns Bed (before S/N:02116167) ...ceeveeeeeeiiiiir eeeeeeeeeeieeee e e 1
............ HVBS462-037E2........................ Bed (after S/IN:03037383) ......cccccveriiirriies cverriiresieeenieeeseeesneennn L
38........ HVBS462-038........cccoovvveeeeen. Cross Round Head Screw.............c......... 3/16"X3/8" ..o 2
39........ HVBS462-039.......ccccevvveveieenee S Yo | SRR 1
44........ HVBS462-044E ........ccccveveveennee Electric Cable .........cccocveveeviiiecie e, HOS5RN-F......ccovveene 1
45........ HVBS462-045.......cccccccvvviieenen. L = R 1
45-1..... HVBS56M-045-1 .......covvvveevinnns Spring Handle Bracket ..........cooovciiiiiiiies voviiiiieeeee e eesieeeeeeen 1
46........ HVBS462-046........cccvvvveeeeiiinnns Spring AdjUSHING SCIEW .....ccvveeiiiiciiiiiiies cevviiiiirere e e e e e s e snnreaeeee e 1
47........ HVBS462-047......ccvvvevveeeeeiinnns SPIING ittt e e e ——————————————————— 1
49....... HVBS462-049.......cccccvvvveeeeiinnns Mitering ViSe PIAte .......ccoveeiiiiiiiiiiiec e i ee e e 1
50........ TS-0081031...cccvvvveeeiiriiieeeeennn, Hex Cap Bolt ..., B5I16"X3/4" ...ceeeeeeee 5
51....... TS-0680031.......cceveviiiieeniiieeenn Flat Washer.........cccoovvviiiiee e, BI16” eoiiiiieeieee e 3

52........ TS-0081071....cccvveveeiieeeeereen Hex Cap BOlt ........cooovvevieiiieie e 5/16"X1-1/2"......cccuee. 1



Index Part

No. No. Description Size Qty.
53 TS-0091071...ccccvvviieiiiieeeiiieennn Hex Cap SCreW .....c.cevvevvveeeeeiiiieee s TIL6"X2" ..o 1
54........ HVBS56M-054E ..........cccceeeneee. PIVOL BraCKet ......ccoiiiiieiiiiiie e e 1
57........ HVBS56M-057......cccevvveeeeeiiinnns Adjustable Bracket Assembly LH............ cccccoiviiiiiiiinee e, 1
58........ HVBS462-058...........ccccvveveeenen. KNOD . LA i, 1
59........ HVBS56M-059E ........cccceeeevinnnes Blade Back Safety COVET .......uuviiiiiiiiiiiiir e 1
59-1..... HYBS56M-059-1E..................... Pan SCreW ......ceevveviiiiie e L/A'X3/8"L v 2
............ HVBS56M-CLB/CE.................... Caution Label for Blade Back Cover (not shown)........................1
60........ HVBS462-060............cccvveeennnen. C-CliP weeeeeiiiee et S10 .t 4
61........ BB-6000ZZ .......cccovvvveeiiiireeannn, Ball Bearing .........coovvvvereeniiieeeiiiine e 6000ZZ.....cccevvvvvraanne 6
62........ HVBS462-062.........ccccccvveeeenne GUILE PIVOL....ciiiiiiiiie et e 2
............ HVBS462-062A.......................... Center Shaft Assembly (Includes: #60-62) ...............ceeevvvvveeeee 1
62-1..... HVBS462-062-1 .........ccvvveennnnn. Centrifugal GuIde PiVOL ...........ociiiiiiiiiies v 2
............ HVBS462-062-1A...................... Eccentric Shaft Assembly (Includes: #60,61,62-1) ......................1
63........ HVBS462-063........ccceeeeevvinnnnnn. Bearing Shaft Pin ... e 2
64-1..... HVBS462-064-1 ........ccvvvvevnnnenn. Blade Seat Left.......cceviiiiiiiieiiiiiee e e 1
64-2..... HVBS462-064-2 ........ccvvvevrnnennn. Blade Seat Right ........cooviiiiiiiiiie e e 1
65........ HVBS56M-065.........cccceevvinnnnee. Adjustable Bracket-Assembly RH ........... oo, 1
66........ HVBS462-066.............ccveeeennnnen. LOCK KNOD .ot e 1
67........ TS-0720081......c.covvvveeiiiieeeiiinenn. Lock Washer ........coccveveiiiiiieiiiiee e, B5I16" eoieiiiieeeeee e 2
69........ HVBS462-069.........cccvveeeeeiiinnns Bearing GUAId ..........ccvuiiiieee e st ee e e e e e e e 1
70........ TS-0561031.....cccvvvveiiiiireiiiiennnn HEX NUL . B8 i 8
1. HVBS462-071.....cccccvevvviiieeanne Blade WHheEel DIiVE........ccuviiiiiiiiie i e 1
72........ HVBS462-072........ccoovviiviiiiinnnnn. BEANNG COVET ...ttt e e cttaee e s e e e e e e sirrrrr e e e e e e e aans 2
73........ HVBS462-073......cccccevvivieeeeen, KBY it BXEX25...iiiieiiiee e 3
74........ HVBS56M-074........ccoocvveeeen. C-CliP et S15. 1
75........ HVBS462-075......ccccccevivveeeeeen. Hex Cap Bolt (w/Washer)..........ccccoceueee. LA'XLI2" oo 8
77........ HVBS462-077.....cccceevviieeeennnen. [dle Blade WHEEI ........coouuiiiiiiiiiiie i et 1
78........ TS-0680031......cccvveivviieeeiiiennenn Flat Washer.........cccooevvviiiiiee e B5I16" ooiiiiiieeeiee e 2
79........ HVBS462-079......cccccevviivereeeen. Blade Tension Knob..........ccccccoecvivennnen. B8 i 1
80........ HVBS462-080.......ccccccevvvveennnen. ST o 1] o PSR OUPPPRPRRN 1
8l........ HVBS56M-081E ..........cccceeenneee. Saw Bow (before S/N:02116167)......ccccer voveeeeeiiiiieeeiiiieeesniieeeeens 1
............ HVBS56M-081E2....................... Saw Bow (after S/N:03037383).......cccceees crvveeriiireeiiiieeesnieeeennenn 1
82........ HVBS56M-082........ccccovcvvveennne. LT = ] 1= R PRR 1
83........ TS-0070031.....ccvvvvieiiiieeeiiiiennnn CaP SCrEW ...evee i 1/2"x1-1/2" ..o 1
83-1..... HVYBS56M-83-1E....................... Cap Screw w/ Hole for Pan Screw........... 1/2"x1-1/2" ... 1
84....... HVBS56M-084...........covvvveininnnns MOtOr MOUNt PIALE .......coovviieeiiiie it e 1
84-1..... HVBS56M-084-1 .........ceeeenenn. TENSION BraCKe! ....cciiiviiiii i ceviiiie e 1
85........ HVBS463-085E ...........cceeeennnen. 1Yo (o] SRR 1/2 HP 50hz ................ 1
............ HVBS463-085-01E.................... Capacitor Cover (N0t ShOWN) .......cceveveeees civiiiereeeeeeeeviinineeeeeeeen 1
............ HVBS462-085-02E.................... Capacitor (not shown)............................. 150MFD 125VAC.........1
86........ HVBS462-086............cccvveeeennen. MOLOT PUIIEY ..ot e 1
87........ BB-6202ZZ .......coocvvveiiiiiieee, Ball BEaring .........coovvvveieiiiiiieeeiiiiee e 6202ZZ .....coveviiiraann 6
88........ HVBS462-088........cccccvveveeeeens Bearing BUSNING .......ccoviiiiiiiiiiiiecce et e 1
89........ OS-15375 .o Ol SEAI ...t e 2
90........ HVBS462-090........cccccocvveveennnen. Transmission Wheel Shaft ..........c.ccccciis v 1
91........ HVBS462-091.........cevvvieiiiininnnne WOIM GBAN ...ttt e 1
92........ HVBS462-092..........uvvnnnn, Gear BoX GasKet.........ccueiiiiiiiiiiiiiesiiiies vt 1
93....... HVBS462-093.........oennn, Gear BOX COVEI....cccoiiieieieie ettt ettt 1
9........ HVBS462-094........cccevveeeeeiinnns Worm Gear (W/Shaft) .......ccuviiiiiieeiiiiit e 1
95........ HVBS462-095.......cccccevvvveeeenee SPING PN cee v 1
9%........ HVBS462-096........cccceveeeeeees Bearing BUSNING .......ccoiiiiiiiiiiiiieecce et et 1
97........ HVBS56M-097E .........cccvveennne. Pan SCreW .......ccvevveiiiiiie e L/A'X3/8L" ... 3
99........ HVBS462-099.......ccccevvvvveennne, S o= 1o T R ROUPRPRPRIN 1
100...... HVBS462-100.......cccccceviivieeennnnn Flat Cross Head Screw ..........ccccceevceveenen. 5/32"X3/8" ... 8



Index Part

No. No. Description Size

101...... HVBS462-101......cccceevivieiiienne Worm Gear PUlleY .........oociiiiiiiiiiiiiiit e
102...... TS-0720081.....ccciviiiiieieiieenen. Lock Washer ........ccoceevieiiiiienieceee, 5/16" ....ccocuenne
103...... HVBS462-103........c.c.ceeveeeieeeis Blade Tension Sliding Plate ..........ccccoiit i,
104...... TS-0270051.....ccoiiiiiiiieeieeien, Socket Set SCreWw .......ueeeveeeviiieeiiieeiieee 5/16"x1/2" .........
105...... HVBS462-105.......cccccviviieriieennne SPrNG PiN .. et
106...... HVBS462-106........ccccoeveeiieennn Sliding Plate Draw BIOCK ...........ccccoviiiiis v,
107...... HVBS462-107E2 .......ccccevveeneee. Blade Wheel Shaft..........cccocoiiiiiiiiiiiiies i
108...... HVBS462-108........cccccveeiieeeeen. Shaft BIOCK ......vviiiiiiiiii ettt et
109...... HVBS462-109........ccccceeeieees Blade Tension Sliding Guide.............ccccvv weveieeiniiiiiiieeeen.
110...... HVBS462-110E .........cceeveeeennnes Motor Pulley Cover ASSembly .........occccer weveeeiiiiiiiiiieeeee.
............ HVBS56M-CLC/CE ................... Caution Label for Pulley Cover (not shown) ....................
111...... TS-0680031.....cccvveiiiieiiieeenienn Flat Washer ..........cccocoeiiiiiiiiiee 5/16" ....ooviieennn
112...... VB-A22 ..ot V-Beltunii i A22. i
113...... 414301 BlAde ..o e
114...... TS-0680041.....cccveviiiieiiieeeienn Flat Washer ..........ccoocoeiiiiiiiiie 38" e
116...... HVBS463-170.......cccccvivieeriieanne W€ PlUG ..ot et
117...... HVBS463-171......ccceevieieiieenee HEX SCreW ......cooiiiiiiiie e 3/8"x1-1/4"........
120...... HVBS462-120.......ccccovveeiiieannne. BUSKHING ... e
122...... TS-0561041.....ccoiiiiiiiieiieeeien, HEX NUL .. /16" ..o
123...... TS-0050031....cccciiiiiiiieiieeeien, CaP SCrEW ...cceviiiiiieeiie et 1/4"x3/4" ...........
124...... HVBS463-124........ccoovveienne Machine SCrew.........ccocoeevieeiiiee e, 3/16"x3/4" .........
126...... HVBS462-126.......cccccccveeiieenee. BUSKNING ... et
127...... HVBS462-127......cccoeviiieiieenn Washer ..., 3/8"x25x2t ........
132...... HVBS462-132......ccccoeiiiieiien Blade Guard-Right............ccceeiiiiiiiiiiiiees e
132-1... HVBS462-132A ..o, Blade Guard-Left........ocooveiiiiiiieiiiieries e
159...... HVBS463-159E .........ccoceevvennen Plum Handle SCreW..........cocviiiiiiiiiieiies e
............ HVBS56M-BS/CE...................... 50HZ Blade Speed Label (not shown).... .......ccccccceeens
............ HVBS56M-ID/CE........................ CE’s .D. Label (N0t ShOWN) .........ccccoiiies viviniiiiiieeiieens
............ IM-56M.......cccvveeiiieiiiiiiiieeee... Stripe Decal (N0t ShOWN) ..t e,
207...... HVBS56M-207E ........ccccvveennen. POSItION PiN .o e
208...... HVBS56M-208E ...........cccueenneee. Plum Handle .........oooiiiiiiciecies e
218...... HVBS56M-218E .........c.ccocveenneen. HeX NUL ..o A" i
219...... HVBS56M-219E .........ccceeeuennnee Hex Cap BOlt........coceveiieiiieeiieceieee, 1/4°x1"L ...........
219-1... HVBS56M-219-1E...................... Hex Cap Bolt (w/Washer).............ccceenee. 1/4" x 1/2"L
220...... HVBS56M-220E .........ccccoveennee SPriNg Washer ... e
221...... HVBS56M-221E ........ccoceevvennen Switch Cut Off BaSE ....ccoveiiiiiiiiiie et et
224...... HVBS56M-224E .........c.ccocuueenee Switch Base (before S/N:02116167)....... «ccoeververerneennnnn.
............ HVBS56M-224E2 ...................... Switch Base (after S/N:03037383)......ccc. coveerieeeriieeniieens
225...... HVBS56M-225E .........cccecvvennen Hex Cross Cap BOlt........ccocceeeiieiiiiennnen, 1/4" x 3/8"L
226...... HVBS56M-226E ..........cccocueennee CE Push Button SWItCh ........ccccociiiiiiiis e,
227...... HVBS56M-227E ........coceevveenen. Star Washer ..o 3/16" ...
228...... HVBS56M-228E ..........ccccovennee HeX. NUL ... 1/47x3/8" ..........
250...... HVBS56M-250E .........cccoouvenee Cylinder ASSemMDIY.......cocoviiiiiiiiiiciieis e
............ HVBS56M-259E ........................ Cylinder Assembly (since S/N:03037383) .......cccccueeriueenne
251...... HVBS56M-251E .........ccccoveenneee. HeX. NUt ..o M8 ..
252...... HVBS56M-252E .........ccceevvennee Hex. Socket Head Screw .............cccc...... 3/8"x2-1/4"L
253...... HVBS56M-253E .........coceevveennen WaAShEr ..o 3/8"x25xt2 .......
254...... HVBS56M-254E .........ccccocveennen. HeX. NUL ....ooiii e 38"
255...... HVBS56M-255E .........ccceeiennee Hex. Socket Head Screw .............ccceeee. M8x25L ............
256...... HVBS56M-256E .........cccceeennee Cylinder Upper Bracket ...........occcuiiiiiiiies v
257...... HVBS56M-257E .......cccoeevveennen Hex. Head SCrew ........cccceveeiiieciieeene 5/16"x7/8L ........

258...... HVBS56M-258E .........coceevvinnnns WASNET ... 5/16"x23xt2mm



HVBS-56CS
414458CSM

colour of strands

Litzenfarben

couleur des cordons

230,/50/1

PE
L1
N
BU BN
o1(1 (3
\a AR\

BK black schwarz noir
WH white weild blanc
BU blue blau bleu
YE yellow gelb jaune
RD red rot rouge
BN brown braun brun
GY grey grau gris
GNYE | green-yellow grun-gelb vert-jaune
oG orange orange orange
VT violet violett violet
meaning of symbol Bedeutung der Zeichen | interprétation
M motor Motor moteur
S switch Schalter interrupteur
C condenser Kondensator condensateur
E electronic unit Elektronik Einheit unité électronique
F fuse Sicherung fusible
RS reversing switch Drehrichtungsschalter | commu. droite/gauche
CS centrifugal switch Fliehkraftschalter déclencheur centrifuge
oL overload cut-off Uberlastschutzschalter | déclencheur surcharge

LS

limit switch

Positionsendschalter

micro




